
BRIAN CUMBO
AnoRNiY AT LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KYAND WV

April 24, 2023

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the April 25, 2023 Board meeting.

Thank you for your attention to this matter.

Very truly yours.

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:

ELECTRONIC MARTIN COUNTY WATER )
[...]
Martin County Water District, Inez KY
List of Bills for Consideration

25-Apr-23

AmountDescriptionVendor
Operations Account

1 AEP
2 Big Sandy RECC
3 Paintsville Utilities
4 Martin County Public Library
5 Martin County Water District
6 Sales tax
7 School tax
8 Alliance Water Resources
9 Alliance Water Resources
10 Alliance Water Resources
11 Management Inf. Surcharge
12 Debt Service Surcharge
15 Kentucky Underground
16 FPG
17 Estech Systems
18 NexBillPay
19 Marine Solutions
20 Pochontas Royalties, LLC
21 Wade Stables
22 J&J Autocare
23 R&L Paving
24 R&L Paving
25 Wilson Equipment
26 Consolidated Pipe
27 Consolidated Pipe
28 Consolidated Pipe

TOTAL

$ 19,275.70
2,901.25

29.05
819.40
141.67

2,847.83
6,584.14

84,253.50
84,253.50
1,809.60

18,928.52
10,542.16

159.00
105.12
222.93

75.00
9,175.00

25.00
7,985.00
1,493.00
1,700.00

23,700.00
1,028.70

742.78
676.00
787.35

Electric (26 bills) Estimated
Electric (9 bills) Estimated
Electric for token (2/03/22 to 3/03/23) Estimated
Rent (May)
Sanitation (Mar)
3/2023 (estimated)
3/2023 (estimated)
4/1/23-4/15/23 O&M services
4/16/23-4/31/23 O&M services
Insurance Policy Installment (4/10)
Estimated (actual collected will be paid)
Estimated (actual collected will be paid)
811 Services (Mar)
Meter Repairs/Parts
Phone System (Apr)
Fees (Mar)
Intake Screen Divers
Lease (05/24/2023/05/24/2024)
Audit 2022
Pump Truck Repairs
Sidewalk Replacement
Asphalt/Concrete Patching
Excavator Maintenance
Dollar General Tap Parts
Dollar General Tap Parts
Meter Repairs/Parts

$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$ 280,261.20

Operations Account - Debt Service Funding
1 KIA
2 KACo
3 KRW/Regions Bank

TOTAL

Transfer Amounts

$Monthly funding for KIA Bond/Loan
Monthly funding for lease payment
Monthly funding for loan

5,800.00
5,200.00$

$ 10,800.00
$ 21,800.00

4-1



Martin County Water District, Inez KY
List of Bills for Consideration

25-Apr-23

Vendor Description Amount

TOTAL OPERATIONS $ 302,061.20

Security Deposit Account

Customer
1 John & Linda Crum
2 Sarah Frey
3 Mountain Valley Caskets LLC
4 Avis Hinkle
5 Anna Dye
6 Crystal & Michael Fuggett
7 Janet Perry

TOTAL

$ 10.81Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer

$ 17.76
$ 3.17
$ 31.26

47.34
30.36

195.31

$
$
$
$ 336.01

4-2



J* mm # WATER RESOURCESAlliance
Professional Water and Wastewater Operations

Martin County Water District
OUR

MISSION

March 2023We partner
with

communities
to deliver the
finest water

and
wastewater

Administrative

Staff has completed and submitted the yearly UFR’s. This keeps us up to date
with all our information and records to the PSC.

sen/ices
available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities

with improved
technical

operations,
careful

management,
and financial

oversight, and
ensured

regulatory
compliance.

Water Treatment

WTP Operators performed routine backwashing of filters on Clarifiers 1 & 2 to
ensure proper filtration. WTP operators also collected bi-weekly
bacteriological and fluoride distribution system samples for system monitoring
and compliance

Pace Construction continued locating and repairing leaks in the filter beds and
underdrains in Clarifier 1 to ensure proper function and treatment once the unit
is online

Leger Electric and AEP finished permanent power installation at the Raw
Water Intake site. This allowed crews to set-up the 1.8 MGD pump and resume
pumping to the reservoir

Repaired leaking brake lines and seized master cylinders on WTP sludge truck

Hauled over 20 loads of sludge from WTP decant pit to create needed space
for operators to perform adequate backwashing and sludge wasting and
ensure proper Clarifier function and filter performance

Changed Stenner peristaltic pump tube in Post CI2 feed pump to prevent
possible leaks and ensure proper dosage is fed

Filled Clarifier 1 flocculation basin to check for leaks and prepare for unit start-
up

Alliance Water
Resources, Inc. Backwashed filters in Clarifier 1 to locate possible leaks

Removed and cleaned check valve on polymer feed pump to ensure longevity
and accurate dosage is fed206 S. Keene

St. Columbia,
MO 65201 Greased both Turkey booster pumps

Greased High Service Pump 2(573) 874-8080

6A-1



A! fiance
Professional Water and Wastewater Operations

Martin County Water District

WTP operators began lowering raw water flow to the plant due to Clearwell tanks reaching
capacity. Lowering influent flow allows for decreased strain on filters and allows for continuous
treatment instead of plant shutdowns

Distribution:

Installed new starter, overload switch, and relay with contact block at Calloway BPS due to
moisture issues. Placed corrosion inhibitors in the electrical panel, drained and cleaned
humidifier to prevent future moisture related issues.

Reset telemetry and tightened loose connections in RTU enclosure at Calloway BPS to
restore remote functionality.

Distribution team members have also been implementing a methodical leak detection
program that has yielded great results.

Distribution team members repaired 20 service leaks this month. They also repaired main
leaks located at: 8” on Davella, 4” main on Pigeon Roost, 3" on Cook Drive, 8” main on Beauty
Road, 4” main on Turkey.

Distribution team members completed two pre-tap inspections. The team also completed a
commercial tap for the new Dollar general in Inez.

Team members completed service orders, flushed lines, completed line locates, and replaced
faulty shutoffs.

Team members completed maintenance and repairs on trucks and equipment this month,
which included replacing the intake, plugs, wires, and oil change on tool truck. Replacing the
final drive on the sewer excavator. Welding on the Sludge truck to seal up leaks on the holding
tank. Also including the repair of the Backhoe and the meter reading truck.

R&L paving completed work on overdue asphalt and concrete repair work needed throughout
the district.

Safety

The monthly safety meeting was held on March 6th and covered Back Injury Prevention and
Slips, Trips, and Falls

6A-2



II mmm WATER RESOURCESAlliance
Professional Water aiul Wrisiev\ «itei Operations

Martin County Water District
Training

Customer Service:

Staff had a customer call to wish us all a Happy Easter! Said she missed talking to us,
she doesn’t have a reason to call now that MCWD has fixed the pressure problem in
her area.

Project Updates

PROJECTSAMOUNTSOURCE
A, B, C, D$3,450,000AML Pilot Nexus Grant-2017

$1,869,718 B, CCOE 531 (25% Match)
F$1,200,000ARC Grant
I$2,000,000AML Pilot Nexus Grant-2018

$8,519,718Total Grant

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state and federal safe drinking water
act requirements, including chlorine, fluoride, iron, pH, manganese, solids,
turbidity, and bacteriological analysis.

6A-3



It •WATER RESOURCESAlliance
Professional Water and Wastewater Operations

Martin County Water District

Water Plant Operation

Water Pumped
MARCH

50,762,000Total Water Production (gallons)

10,040,000Total Water Metered/Billed (gallons)

Other Water Used (gallons) 865,000

39,857,00CTotal Water Loss (gallons)

Portion of TWL due to Main Breaks (gallons) 21,593,000

1.637 MGDAverage Daily Flow (Million Gallons per Day)

1.738 MGDMaximum Daily Flow

446.1Fluoride Used (lbs.)

1,371.3Chlorine Used (lbs.)

3,823Lab Tests

6A-4



11 mm•WATER RESOURCES"Alliance
Professional Water and Wastewalei Operations

Martin County Water District

Water Quality Analysis

Special RepeatTest Routine
0 (Pass) 0Bacteriological 10 (Pass)

Minimum LimitReported
0.73 mg/I
Average

0.6 mg/I31Fluoride
Plant Sample

0.2 mg/IChlorine Low
Readings
Total - 0.56Total- 36

Free- 36Distribution
Sample mg/L

Free-0.42
mg/L

Customer Service Request and Work Orders

3326Meter Reads

Meter Sets 30

Turn offs-Close account 22

0Taps

19Meter Changes

Disconnects for Non-payment 35

0Boil Notices

130Line Locates

Water Leaks/Breaks 40

102Other/Investigates

6A-5



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Water Main Breaks & Service Lines

Loss (Gallons)LocationDate
181 Pigeon Roost Rd 39,3913/1/23

1384 Wolf Crk 42,8923/2/23
359 Collins Crk 193,4523/6/23
675 W Main St 514,7043/6/23
194 Tipple Rd 354,5233/6/23

47 Gospel Light 59,0873/8/23
County Garage 1,494,8023/8/23

138 Cook Dr 1,240,8323/9/23
60 Alex PI 492,3943/9/23

4195 N Wolf Crk 96,7263/9/23
1065 W Main St 171,5683/10/23

45 Tomahawk Rd 1,181,7453/10/23
792 Petereave 21,4463/13/23

549 Old Middle Fork Rd 21,4463/13/23
Debbie’s Hair Saloon 2,678,6213/17/23

Turkey Crk Rd 3,151,3193/20/23
252 Upper Alpha 343,1363/20/23
95 Young Estates 78,7833/22/23

33 Collins Crk 2,008,9663/23/23
Collier Rd 271,6193/23/23

Pigeon Roost Rd 967,2593/23/23
97 Newberry Ln 2,205,9233/28/23
5339 Hode Rd 236,3493/28/23
51 Henry Goble 772,0563/29/23

Calf Creek 2,954,3623/30/23

6A-6



Alliance
Professional Waier and YVaslcwatei Operations

Martin County Water District

Repair Expenses Ending February 2023

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

0%$5,000$0Bldg. & Grounds Maintenance
31%$20,000$6,211Vehicle Maintenance
7%$10,000$730Water Plant Maintenance
98%$50,000$49,258Distribution System

Maintenance
26%$10,000$2,565Water Meter Maintenance
1%$3,141$38Street Maintenance
60%$98,141$58,802Totals

Chemical Expenses Ending February 2023

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

0%$11,000$0Sodium Hydroxide
0%$15,000$0Polymer

16%$30,000$4,804Alum (DELPAC)
27%$20,000$5,494Chlorine
0%$19,000$0Permanganate

112%$7,000$7,847Fluoride
1%$8,000$126Chemicals Other - Water

$110,000 18%$18,271Totals

6A-7



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Notes
1) Building & Grounds Maintenance

a. $0.00

2) Vehicle Maintenance
a. Advance Auto $44.50
b. Advance Auto $19.39
c. Advance Auto $81.05
d. Advance Auto $8.47
e. Advance Auto $492.82
f. Advance Auto $20.13
g. Advance Auto $133.25
h. Capital Tire $131.06
i. Advance Auto $240.59
j. Advance Auto $84.76
k. Advance Auto $275.00
L. Advance Auto $161.44
m. O’Reilly’s Auto $36.42

3) Water Plant Maintenance
a. Howell’s Heating & Cooling $286.88
b. Howell’s Heating & Cooling $309.03

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance
a. Consolidated Pipe & Supply $1,530.24
b. R & J Building Supply $213.13
c. Consolidated Pipe & Supply $203.86
d. Consolidated Pipe & Supply $500.74
e. Consolidated Pipe & Supply $1,606.89
f. CITCO Water $2,236.62
g. Consolidated Pipe & Supply $1,525.76
h. R & J Building Supply $19.06
i. R & J Building Supply $9.53
j. Lowes $182.32

6) Meter Maintenance
a. $0

7) Sodium Bisulfite
a. CITCO Water $126.41

8) Sodium Hydroxide
a. $0.00

6A-8



Professional Water and WasievvaUM Operations

Martin County Water District
9) Lime/Caustic Soda

a. $0.00

10) Polymer
a. $0.00

11) Alum
a. CITCO Water $1,818.15
b. CITCO Water $2,986.02

12) Chlorine
a. CITCO Water $2,159.89
b. CITCO Water $3,334.39

13) Permanganate
a. $0.00

14) Fluoride
a. CITCO Water $6,688.81
b. CITCO Water $1,158.41

15) Chemicals Other -Water
a. $0

6A-9



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Water Utility: Martin County Water District

Year:For the Month of: 2023March

WATER PRODUCED AND PURCHASED1
50,762Water Produced

Water Purchased
2
3

50.762TOTAL PRODUCED AND PURCHASED4
5

WATER SALES6
7,288Residential

Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
2,0118

9
10
11

74112
13

10,040TOTAL WATER SALES14
15

OTHER WATER USED16
865Utility and/or Water Treatment Plant

Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

17
18
19

1420
21

879TOTAL OTHER WATER USED22
23

WATER LOSS24
Tank Overflows
Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

25
21,59326
18,25027

28
29
30

39,843TOTAL WATER LOSS31
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34

WATER LOSS PERCENTAGE35
78.49%(Line 31 divided by Line 4)36



MARTIN COUNTY WATER & SANITATION DISTRICT
LEAK ADJUSTMENT REQUESTS
4/18/2023

Patricia Spaniol
broken line under home; repaired

10-0558-00 122 Tom Evans Ln

BILLED GALLONS/COST 259,520 2742.80
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 257,520 515.04
PAY (avg+leak cost) 556.46
WRITE OFF (billed-avg-purch cost) 2186.34
LATE PENALTIES TO ADJ 238.24 2,424.58

09-0015-00 356 Groundhog HolwGary & Amy Patrick
broken line; repaired
BILLED GALLONS/COST 12,760 154.29
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 10,760 21.52
PAY (avg+leak cost) 62.94

91.35WRITE OFF (billed-avg-purch cost)
91.35LATE PENALTIES TO ADJ 0.00

18-0111-00 1720 Big Elk RdIrene Hensley
broken line under home; repaired
BILLED GALLONS/COST 66,110 713.93
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 64,110 128.22

169.64PAY (avg+leak cost)
544.29WRITE OFF (billed-avg-purch cost)
71.39 615.68LATE PENALTIES TO ADJ

Joseph Stevens
broken line near meter; repaired

16-0384-01 142 Long Br

BILLED GALLONS/COST 38,840 427.87
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 36,840 73.68

115.10PAY (avg+leak cost)
WRITE OFF (billed-avg-purch cost) 312.77

0.00 312.77LATE PENALTIES TO ADJ

14-0042-01 1641 N Wolf CrkLinsday Cameron
replaced water heater after prior one ruptured
BILLED GALLONS/COST 29,450 329.37
AVG GALLONS/BILL 11,000 135.83
LEAK GALLONS/PURCH COST 18,450 36.90

6C-1



172.73PAY (avg+leak cost)
156.64WRITE OFF (billed-avg-purch cost)

0.00 156.64LATE PENALTIES TO ADJ

Larry Mullins
Line break at coupling; repaired

15-0333-00 2881Big Br

163.42BILLED GALLONS/COST 13,630
93.14BILLED GALLONS/COST 6,930
41.42AVG GALLONS/BILL 2,000
23.26LEAK GALLONS/PURCH COST 11,630

4,930 9.86LEAK GALLONS/PURCH COST
64.68PAY (avg+leak cost)

182.02WRITE OFF (billed-avg-purch cost)
0.00 182.02LATE PENALTIES TO ADJ

08-0365-00 3177 Rockhouse RdGeorge Perry
broken water line; repaired

247.76BILLED GALLONS/COST 21,670
147.16BILLED GALLONS/COST 12,080

83.38AVG GALLONS/BILL 6,000
15,670 31.34LEAK GALLONS/PURCH COST

LEAK GALLONS/PURCH COST 6,080 12.16
114.72PAY (avg+leak cost)
268.04WRITE OFF (billed-avg-purch cost)

0.00LATE PENALTIES TO ADJ 268.04

08-0350-00 2211Tomahawk RdMichael Dingess
toilet was leaking; repaired tank internals

200.13BILLED GALLONS/COST 17,130
5,000 72.89BILLED GALLONS/COST
6,000 83.38AVG GALLONS/BILL

22.26LEAK GALLONS/PURCH COST 11,130
LEAK GALLONS/PURCH COST (1,000) -2.00

105.64PAY (avg+leak cost)
169.38WRITE OFF (billed-avg-purch cost)
30.23 169.38LATE PENALTIES TO ADJ

18-0061-00 19 Booth DrCarol Booth
busted meter; do not hold against customer

227.51BILLED GALLONS/COST 19,740
2,000 41.42AVG GALLONS/BILL

35.48LEAK GALLONS/PURCH COST 17,740
76.90PAY (avg+leak cost)

150.61WRITE OFF (billed-avg-purch cost)
18.04 168.65LATE PENALTIES TO ADJ

15-0072-00 2094 S Wolf CrkShawn Lowe

6C-2



replaced busted pressure regulator
BILLED GALLONS/COST 38,780 427.24
AVG GALLONS/BILL 51.913,000
LEAK GALLONS/PURCH COST 35,780 71.56
PAY (avg+leak cost) 123.47
WRITE OFF (billed-avg-purch cost) 303.77

0.00 303.77LATE PENALTIES TO ADJ

Della Robinson
line from floor to commode busted; repaired

02-0511-02 100 Stepp Btm

BILLED GALLONS/COST 12,950 152.72
BILLED GALLONS/COST 12,610 156.29
AVG GALLONS/BILL 4,000 62.40
LEAK GALLONS/PURCH COST 17.908,950
LEAK GALLONS/PURCH COST 17.228,610

80.30PAY (avg+leak cost)
PAY (avg+leak cost) 79.62
WRITE OFF (billed-avg-purch cost) 72.42
WRITE OFF (billed-avg-purch cost) 76.67 149.09

15.27
127.51
132.55

LATE PENALTIES TO ADJ 15.27
12,950 190.13SEWER
12,610 195.17SEWER

SEWER ADJ 62.624,000
19.01SWR PENALTIES TO ADJ 19.01

424.42

07-0924-00 830 Eden LnTraci Horn
leaking toilet; repaired
BILLED GALLONS/COST 13,110 157.96
AVG GALLONS/BILL 6,000 83.38